



**Testing Laboratory 1045.1**  
accredited by the Czech Accreditation Institute pursuant to ČSN EN ISO/IEC 17025:2018  
**Strojírenský zkušební ústav, s.p. Zkušební laboratoř**  
**(Engineering Test Institute, Public Enterprise, Testing Laboratory)**  
**Hudcova 424/56b, 621 00 Brno**  
Workplace Brno, Hudcova 424/56b, 621 00 Brno

Page 1 of 3



## **TEST REPORT**

### **39-15024/1/T**

**Products:** Fireplace insert

**Type designation:** HAKA 60/50Sh

**Customer:** HOXTER, a.s.  
Jinačovice č.ev. 512  
664 34 Jinačovice  
Czech Republic  
Company ID No.: 28359542

**Manufacturer:** HOXTER, a.s.  
Jinačovice č.ev. 512  
664 34 Jinačovice  
Czech Republic

**Responsible employee:** Milan Holomek

**Report issue date:** 2020-08-27

**Distribution list:** 1 copy to the Customer  
1 copy to the Engineering Test Institute

This document may be copied in its entirety without written consent of the Engineering Test Institute. Partial copies are subject to approval. The results of the tests and verifications shall relate only to the products tested



The tests were performed by SZU in Brno, based on these documents:

- Order B-70596, received on 2020-08-04
- Contract B-70596/30

**Sample tested**

The following sample has been submitted for visual inspection and tests:

(Table 2)

Type	Date	SZÚ reg. no.
HAKA 60/50Sh	2020-08-26	0215.20.33191.001

The inspections and tests of the product were carried out at SZU Brno Test Station in 08/2020 by the test technician Josef Duchan.

**Accredited test number and title:** T 004 Test of household appliances for solid fuels  
T 006 Leak test in the delivered condition

**Test method:** ČSN EN 16510-1:2019 Art. A.4.11.2.2

**Sample tested:** Fireplace insert for wood HAKA 60/50Sh

**Measuring equipment used:** No. 1,2,3 and 13 from the table Measuring and testing equipment

Date of test:	2020-08-26	$t_{ok} = \text{see Table } ^\circ\text{C}$	r.v. =18 %	$p_a = 99.1 \text{ kPa}$
Place of testing:	at SZÚ	<input checked="" type="checkbox"/> At the Manufacturer's premises <input type="checkbox"/> At the Customer's premises <input type="checkbox"/> Other:		

Test number	Pressure set	Measured leak	Limit
	Pa	$\text{m}^3/\text{h}$	
1	10	1.8	2.0

**Tested by:** Josef Duchan

Date: 2020-08-27

Signed: 

**Reviewed by:** Milan Holomek

Date: 2020-08-27

Signed: \_\_\_\_\_



**I. A list of referenced background materials**

- Order B-69295, received on 2020-03-09
- Contract B-69295/30
- ČSN EN 16510-1:2019 Art. A.4.11.2.2.

Document compiled by: Josef Duchan

Person accountable for correctness of the Report:

A blue ink handwritten signature.

Milan Holomek  
Head of Heat and Environment-  
Friendly  
Equipment Test Station



-End of text-